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1 Test Summary
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Test procedures according to the technical standards:

Report No.: WJT190524-EMC-B-01

Interruptions Measurement

EMC Emission
Standard Test ltem Limit Judgment | Remark
Conducted Emission Class B PASS
EN 55032:2015
Radiated Emission Class B PASS
. L ClassAorD
EN 61000-3-2:2014 Harmonic Current Emission PASS
NOTE (2)
EN 61000-3-3:2013 Voltage Fluctuations & Flicker| — --——-- PASS
EMC Immunity
Secti
ection Test Item Perfo'rm.ance Judgment | Remark
EN 55024:2010+A1:2015 Criteria
Electrostatic Discharge
EN 61000-4-2 B PASS
Measurement
RF Field St th
EN 61000-4-3 1e1d Streng B PASS
Susceptibility Measurement
Electrical Fast
EN 61000-4-4 Transient/Burst A PASS
Measurement
Surge Immunity
EN 61000-4-5 A PASS
Measurement
Conducted S tibilit
EN 61000-4-6 oncucted Susceptivity A PASS
Measurement
EN 61000-4-8 P'ower Frequ'ency Magnetic A N/A
Field Immunity (50/60Hz)
Volt Di d
EN 61000-4-11 ollage Hips an A PASS

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report
(2) The power consumption of EUT is less than 75W and no Limits apply.

(3) For client’s request and manual description, the test will not be executed.

Shenzhen WJT Technology Co., Ltd.

Website: http://www.wijt-test.com
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2 General Information

2.1 General Description Of EUT

Manufacturer: IU SMART CO.,LTD

Manufacturer 808-809,8 FLOOR ZHANRUN internationgal, 33 longguan road,
Address: Longhua newdistrict, Shenzhen, Guangdong, China.

EUT Name: Electric Scooter

Trade Name: /

Model No: L1

Attached No.:

/

Input: 100-240V~, 50/60Hz, 1.8A

Power Supply: Output: 42.0V, 1.5A
Test Supply: 42.0V, 1.5A
Power Cord: /
/
Signal Cable:

/

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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3 Equipments List For All Test Items
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Report No.: WJT190524-EMC-B-01

No. | Equipment Manufacturer Model No. S/IN Cal date

1 EMI Test Receiver R&S ESCI 100612 2018-07-01

2 EMI Test Receiver R&S ESPI 100067 2018-07-01

3 Amplifier HP 8447D 1937A02415 2018-07-01
Single Power Conductor FCC-LISN-5-50-

4 FCC 07118 2018-07-01
Module 1-01-CISPR25
TRILOG Broadband

5 VULB9163 9163-387 2018-07-01
Test-Antenna SCHWARZBECK

6 Horn Antenna BBHA9120A B08000991-0021 | 2018-07-01

7 High Field Biconical Antenna EM-6913 169 2018-07-01

ELECTRO-METRI

8 Log Periodic Antenna cs EM-6950 818 2018-07-01

9 Remote Active Vertical Antenna EM-6892 354 2018-07-01

10 Power Clamp SCHWARZBECK | MDS-21 3898 2018-07-01
Single Power Conductor FCC-LISN-5-50-

11 FCC 07254 2018-07-01
Module 1-01-CISPR25

12 Teo Line Single Phase Module | SCHWARZBECK | NSLK8128 D-69124 2018-07-01

13 Positioning Controller C&C CC-C-1F MF7802155 2018-07-01
“Electrostatic Discharge

14 TESEQ NSG437 128 2018-07-01
Simulator

15 Fast Transient Burst Generator | SCHAFFNER MODULA6150 34587 2018-07-01

16 Fast Transient Noise Simulator | Noiseken FNS-105AX 31438 2018-07-01

17 Capacitive Coupling Clamp TESEQ CDN8014 25115 2018-07-01

18 Color TV Pattern Genenator PHILIPS PM5418 TM209966 N/A
Power Frequency Magnetic

19 EVERFINE EMS61000-8K 608085 2018-07-01
Field Gene

20 Triple-Loop Antenna EVERFINE LLA-2 607035 2018-07-01

21 10dB attenuator SCHWARZBECK | MTAIMP-136 R65.90.0009 2018-07-01

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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4 Conducted Emission
4.1 Block Diagram of Test Setup

F 3
EUT
LISN
=
To Receiver MNon-conduction table
80 cm above Ground
Plane
L A
- 1.5m >

(EUT: Electric Scooter)

4.2 Measurement Standard and Limits of Radiated Disturbances

4.2.1 Standard:
EN 55032:2015

4.2.2 Limits
Limit (dBuV)
Frequency (MHz) Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
0.50 ~ 5.00 56 46
5.00 ~ 30.00 60 50
Note:

(1) The tighter limit shall apply at the edge between two frequency bands.
(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

4.3 Measurement Uncertainty

Base on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate
of the uncertainty of any conducted emissions measurement is £2.88 dB.

4.4 Test Procedure

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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Test is conducting under the description of EN 55032 Power line communication
apparatus used in low-voltage installations - Radio disturbance characteristics - Limits
and methods of measurement - Part 1: Apparatus for in-home use.

4.5 Measurement Results

PASS.
EUT : Electric Scooter Applicant : IU SMART CO.,LTD
M/N : U Mode : ON
Test ltem :  Conducted Emission Phase Polarity : Line

SCAN TABLE: "Voltage (9K-30M)FIN"

Short Description: 150K-30M Voltage

Level [dBuWv]
B i e e i e B e R A T TR
70
5 e e e bt el
50 F---1--
ol
kli] 8% —",fn'T'.—— Al T R j;,,—mm—da@h ————— ————- ==t
I VR VAV SR A A W I Sy, TN

< O O s s o 5 e S

: : L4 b B ! : :
e 150k 3DDK 400K 5GDK 700k ™ 2M M aM 5

Frequency [Hz]

MEASUREMENT RESULT:

Fregquency Level Transd Limit Margin Detector Line 20
MH=z dBpv db dBpv db
0.155000 41.70 10.1 o4 221 Q9 Ll GND
.341500 26 .40 10.4 56 2%.6 Q Ll GHD
10.125500 30.60 0.6 60 28.4 QP Ll GND
17.487500 40.10 10.7 &1 1%.% QP 1.1 GND
MEASUREMENT RESULT:
Frequency Level Transd Limit Margin Detector Line PE
MH=z dBpWv dB dBpv dB
0.15%5000 34 .80 10.1 54 15.0 AW Ll GND
. 506000 32.60 10.6 50 17.4 AV L1 GHD
_5 453500 32.60 10.7 50 17.4 AWV 1.1 GND
487500 23.30 10.7 50 26.7 AWV L1 GND

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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EUT :

Electric Scooter Applicant : IU SMART CO.,LTD

M/N S Mode : ON
Test Site : Conducted Emission Phase Polarity : Neutral

SCAN TABLE: "Voltage (9K-30M)FIN"

Short Description: 150E-30M Voltage
Level [dBpV]
20
70
B0 ,
50 e
a0f= r
30 - - v et :
v, . | |
A Iz FEl o = 7 Y | i 1 &
10 + 1 R [ + ——t = +4-F 1
: : L4 s oy ; ! S . |
R 300k 400k 500k 700k 1M 2M M 4M 5M GM BM 10M 20M  30M
Frequency [Hz]
MEASUREMENT RESULT:
Fregquency Level Transd Limit Margin Detector Line PE
MH= dBuv dB dBuvV dB
0.155000 41 .40 10.1 g4 22.4 QP N GHD
1.373000 24 .40 10.3 1) 31.6 QP N GND
4_@58000 26.30 10:5 56 29.7 QP M GND
17.483000 39.00 107 60 21.0 QP | GND
MEASUREMENT RESULT:
Freguency Level Transd Limit Margin Detector Line =1
MH=z dBuv dB dBuVv dB
0.163500 36.30 14.1 55 15.0 &V N GND
0.155000 35.40 10.1 c4 18.4 AWV N GND
12.506000 32.50 10.6 50 1745 B N GHND
17.483000 33.40 10.7 50 le.e6 &V N GND

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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5 Radiated Emissions
5.1 Block Diagram of Test Setup

Page 10 of 32

L1

Antenna
Tower

MWip-tn] ———*

> m g

EUT SYS ‘#'r‘ﬁ" u
1
Turmntable ;
Table - To EMI Receiver
l | |
S AL LS L LSS LSS LA L LSS

LA
Ground Plane

(EUT: Electric Scooter)

5.2 Measurement Standard and Limits of Radiated Disturbances

5.2.1 Standard:
EN 55032:2015

5.2.2 Limits

Frequency (MHz) Distance (Meters) Field Strengths Limits (dBuV/m)
30 ~ 230 3 40
230 ~ 1000 3 47
Frequency (MHz) Distance (Meters)| Field Strengths Limits Field Strengths Limits
AV(dBpV/m) PK(dBpV/m)
1000~3000 3 50 70
3000-6000 3 54 74
Note:

(1) The tighter limit shall apply at the edge between two frequency bands.
(2) Distance refers to the distance in meters between the test instrument antenna and the closest point

of any part of the E.U.T.

5.3 Measurement Uncertainty
Base on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate

of the uncertainty of any conducted emissions measurement is £5.10 dB.

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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5.4 Test Procedure

Test is conducting under the description of EN 55032 Information technology equipment -
Radio disturbance characteristics - Limits and methods of measurement.

5.5 Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and the Cable
Factor, and subtracting the Amplifier Gain from the Amplitude reading. The basic equation
is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The Margin column of the following data tables indicates the degree of compliance with
the applicable limit. For example, a margin of -6dB 1 V means the emission is 6dB v V
below the maximum limit for Class B device. The equation for margin calculation is as
follows:

Margin = EN 55032 Class B Limit —Corr. Ampl.
5.6 Measurement Results
PASS.

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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IlU SMART CO.,LTD

ON
Horizontal

Test Specification

Applicant
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Mode

"test (30M-1G)"

ption:

Radiated Emission

Electric Scooter

L1
rt Desc

ho

o
i

Test Site
SWEEF TAELE:

EUT
M/N

WJT

1 | | | e | 1
ez e e Al R ) i e
1 1 1 1 L | 1 [
1 | | | LF -l | 1
R e e o e = R
l | | | = | | 1
1 | | [ e | | 1
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[} o 1 | | | 1 ~ | 1
= Jax} 1 | | | 1 ¥ | 1
fui] = 1 1 1 1 1 1 1 1
=] ] 1 1 l 1| T 1 1 1
H = 1 | | | 1 i I 1
e s e Bt il e s TIR a HE ri Bni o]
1 | | | 1 = | 1
1 | | | 1 |l | 1
5! 1 | I | 1 1 | 1
oo 1 | I | 1 ! | 1
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M/N
Test Site

Electric Scooter
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Radiated Emission
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Applicant

Mode
Test Specification

"test (3 M—IGJ' n

Report No.: WJT190524-EMC-B-01
IlU SMART CO.,LTD

ON
Vertical

Short Description: ield Strength
Start Stop De:et:zr Meas LE Transducer
Fregquency Frequency Tims Bandw.
30.0 MH=z 1.0 GH=z MaxPealk 500.0 ms 100 kH= VULES1&E
Level [dBrYIm]
S R e e R T e e T T T R
I | | | I | | | | I | I I I I |
?D ______ T IR | RPN, | LSS || S, .1 IOy L, PRy g SRR, SOt 2 L A IS | LN | Y| | S I [ g, ||
I | | | I | I | | I I I I I I |
I | | | I | I | | I I I I I I |
| | | | | | | | | | 1 I | | I |
1L Tt et eyt it et st T T T T R B
1 | | | 1 | 1 | | 1 1 1 1 1 1 |
] R e B Rt
I | | | I | I | | I I I I I I 1
17— N SRV 0 - MUV 1 R SR SO T . W0
1 | | | 1 [ | | 1 1 (R SR TE L |
A re
s0f-—- T ——— . S W ST o i R
*x I * | | | L I = 2l L I | I I I I |
1 | | {jes 1 | 1 ! | 1 1 1 1 1 1 |
20Fk----- A — i e = T S s e e b ———— T QP iy S|
I | | | I | I | | I I I I I I |
I | | | I | | | | I I | I I I 1
1[[ —————— 4 - > 4 - -t —_———— = e——_————— b 4 -t -4 —-—4 - -
1 | | | 1 | 1 | | 1 1 1 1 1 1 |
I | | | I | I | | | I I I | I |
D 1 L L L 1 L 1 L L 1 1 1 1 1 1 ]
30M 40M 50M 6OM 80M  100M 200M 300M 400M  500M 7o0m 1G
Frequency [Hz]
MEASUREMENT RESULT:
Freguency Level Transd Limit Margin Det Height Azimuth Polarization
MHzZ dBpVim dB  dBuV/m iB cm deg
33 27.40 13.9 0.0 12.6 - 100.0 0 VERTICAL
49 26.40 14.1 0.0 13.6 - 100.0 0 VERTICAL
g0 28.70 10.2 0.0 51 S 100.0 0 VERTICAT
139 28.40 133 0.0 11.6 = 100.0 0 VERTICAL
16l 29.10 1502 0.0 10.9 = 100.0 0 VERTICAL
222 25.20 1243 0.0 14.8 - 100.0 0] VERTICAL
412 30.60 17.1 47.0 16.4 - 100.0 0.00 VERTICAL
637.““0““3 35.80 2125 47.0 T1.2 = 100.0 0.00 VERTICAL
S¢7.020000 38.50 25.4 47.0 8i:3 = 100.0 0.00 VERTICAL

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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6 Harmonic Current Measurement (EN 61000-3-2)

6.1 Measurement Standard and Limits of Harmonics Current

6.1.1 Standard:
EN 61000-3-2:2014, Clause 7.1 Limits for Class A equipment.

6.1.2 Limits
IEC 555-2
Table - | Table - I
Equipment | Harmonic | Max. Permissible | Equipment | Harmonic | Max. Permissible
Category Order Harmonic Current | Category Order | Harmonic Current
n (in Ampers) n (in Ampers)
Odd Harmonics Odd Harmonics
3 2.30 3 0.80
5 1.14 5 0.60
7 0.77 7 0.45
Non 9 0.40 ™ 9 0.30
Portable " 0.33 Receivers " 0.17
Tools 13 021 13 0.12
or 15=n=39 0.15 - 15/n 15<n=39 0.10 - 15/n
TV Even Harmonics Even Harmonics
Receivers 2 1.08 2 0.30
4 0.43 4 0.15
8 0.30
&=n=40 0.23 - 8/n DC 0.05

EN 61000-3-2/IEC 61000-3-2

Equipment| Max. Permissible | Equipment | Harmonic Max. Permissible
Category | Harmonic Current | Category Order Harmonic Current
(in Ampers) n (inA) (mA/W)
3 2.30 3.4
Same as Limits 5 1.14 1.9
Class A Specified in Class D 7 0.77 1.0
4-2.1, Table - |, 9 0.40 0.5
but only odd 11 0.33 0.35
harmonics required 13<n<39 | see Table | 3.85/n
only odd harmonics required
Class A POWER<75W

6.2 Test Results
PASS.

According to Clause 7 of EN61000-3-2, the EUT rated power is less than 75W, belong to
‘equipment with a rated power of 75W or less’, therefore ‘limits are not specified in this
edition of the standards’. It is deem to full fit the requirements of the standards.

Result: The EUT complies with the requirements of this section

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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7 VOLTAGE FLUCTUATIONS & FLICKER MEASUREMENT
7.1 Block Diagram of Test Setup

,~ —Insulating Support{0.1m)
Flicker —Ae]

AC Mans

Non-Conducted Table

Ground Reference Plane

(EUT:Electric Scooter)

7.2 Measurement Standard and Limits of Voltage Fluctuation and Flickers

7.2.1 Standard:
EN 61000-3-3:2013, Limit: Clause 5.

7.2.2 Limits
lesb [EC555-3 leltlﬁECe‘EN 51000-3-3 Desciplians
Pst < 1.0, Tp= 10 min. <1.0, Tp= 10 min. Short Term Flicker Indicator
Plt N/A < 0.65, Tp=2 hr. Long Term Flicker Indicator
de < 3% £3.3% Relative Steady-State V-Chang
dmax =4% <4% Maximum Relative V-change
d ) N/A < 3.3% for > 500 ms | Relative V-change characteristic

7.3 Application of Voltage Fluctuations and Flicker Test

Compliance to these standards ensures that tested equipment will not generate harmonic
currents at levels that cause unacceptable degradation of the main environment. This
directly contributes to meeting compatibility levels established in other EMC standards,
which defines compatibility levels for low-frequency conducted disturbances in
low-voltage supply systems.

7.4 Test Results
PASS.

Result: The EUT complies with the requirements of this section.

Please refer to the following pages.

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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Date of Test
Standard Used
Short Time (Pst)
Observation Time
Flicker Meter
Customer
E.UT

M/N

Test Result

14: 25 May 24, 2019

EN/IEC 61000-3-3 Flicker

10 min

10 min (1 Flicker measurement)
42.0V, 1.5A

IU SMART CO.,LTD

Electric Scooter
L1
PASS

Maximum Flicker Results

Psti and limit line

1.00

0.75
B 050

0.25

Ty ety rrrrfrrnt
VZILLIQL—i

PIt and limit line

0.50 +
% 025 -
1 | | | | | | | | | | | |
0.00 == | T T 11 1 1
)
=
EUT Values Limit Result
Pst 0.064 1.00 PASS
dc [%] 0.00 3.30 PASS
dmax [%] 0.00 4.00 PASS
dt >3.3%[s] 0.00 0.50 PASS

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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8 Electrostatic Discharge TEST
8.1 Block Diagram of Test Setup

Report No.: WJT190524-EMC-B-01

Block Diagram of connection between the EUT and simulators

1 10cm |
'

I 1
: i VCP(0.5m*0.5m)

Electrostatic Discharge

| 470k ohm e ~Insulating Support(0.5mm)

.
- --HeP(16m08m)

Non-Conducted Table

ESD-Generator

AC Mains,

Ground Reference Plane

(EUT: Electric Scooter)
8.2 Test Standard

EN 55024: 2010+A1:2015 (EN 61000-4-2)
8.3 Severity Levels and Performance Criterion
8.3.1 Severity Level

Level Test Voltage Test Voltage
Contact Discharge (KV) Air Discharge (KV)
1. +2 +2
2. 4 4
3. +6 +8
4. 18 +15
X Special Special
8.3.2 Performance Criterion: B
8.4 Test Results

PASS
Electrostatic discharge immunity test data, Please refer to the following page.

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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ELECTROSTATIC DISCHARGE TEST

Applicant : IU SMART CO.,LTD Test Date : May 24, 2019
EUT - Electric Scooter Temperature 1 22C
M/N - L1 Humidity : 52%
Power Supply - 42.0V, 1.5A Criterion : B
Test Mode: ON
Test Levels (kV)
-2 +2 -4 +4 -6 +6 -8 +8
Air Discharge
Aperture A A A A A A A A
Surface A A A A A A A A
Output port A A A A A A A A
Direct Contact Discharge
/ / / / /
Test Levels (kV)
Indirect Contact Discharge(HCP) | Indirect Contact Discharge(VCP)
-2 +2 -4 +4 -2 +2 -4 +4
Front Side A A A A A A A A
Top Side A A A A A A A A
Back Side A A A A A A A A
Left Side A A A A A A A A
Right Side A A A A A A A A

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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9 RAdio Frequency electromagnetic Field Test
9.1 Block Diagram of Test Setup

EUT

|
q ::dGenerator Monitoring
control system system

(EUT: Electric Scooter)

9.2 Test Standard
EN 55024:2010+A1:2015 (EN 61000-4-3)
9.3 Severity Levels and Performance Criterion

9.3.1 Severity Level

Level Field Strength V/m
1. 1
2. 3
3. 10
X. Special

9.3.2 Performance Criterion: A

9.4 Test Results
PASS.

Continuous radiated disturbances test data, please refer to the following page.

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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Report No.: WJT190524-EMC-B-01

Radio Frequency Electromagnetic Field Test

Applicant : IU SMART CO.,LTD Test Date : May 24, 2019
EUT - Electric Scooter Temperature 1 22C
M/N - L1 Humidity : 52%
Power Supply - 420V, 1.5A Criterion A
Test Mode: ON
Frequency | Field Front Rear Left Side Right Side
Range(MHz) | (V/m) Vert Hori Vert Hori Vert Hori Vert Hori
80-1000 3 A A A A A A A A
1400-2700 3 / / / / / / / /

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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10 Electrical Fast Transient/Burst Test
10.1 Block Diagram of Test Setup

EUT Support Units

. : ]

AC Line ? . ;
— | EFT/Busst/ 0.8m Noan-Conductive Table
Sutrge Generator |

Controller Computer ‘

To Load
10cm I'
T I,' [ ] T
v |
AC [

| Non-Conductve
[ i Table 80cm
W Injection Clamp l

A
(EUT: Electric Scooter)

10.2 Test Standard
EN 55024:2010+A1:2015 (EN 61000-4-4)
10.3 Severity Levels and Performance Criterion

10.3.1 Severity Level

Open Circuit Output Test Voltage and Repetition Rate of The Impulses

Level On PC Lines On /O (Input/Outpl_Jt) Signal data and
control lines
1 0.5 KV 10.25 KV
2 +1 KV +0.5 KV
3 12 KV +1 KV
4 +4 KV +2 KV
X Special Special

NOTE 1: Use of 5 KHz repetition rates is traditional; however, 100 KHz is closer to reality. Product
committees should determine which frequencies are relevant for specific products or product types.
NOTE 2: With some products, there may be no clear distinction, between power ports and I/O ports, in
which case it is up to product committees to make this determination for test purposes.

“X” is an open level. The level has to be specified in the dedicated equipment specification.

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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10.3.2 Performance Criterion: B

10.4 Test Results

PASS
Electrical fast transients test data, please refer to the following page.

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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Electrical Fast Transient/Burst Test Results

Standard g :5566110000091;'4 Result: &+ PASS /O FAIL
Applicant  1USMART CO.,LTD
EUT :  Electric Scooter
M/N L1
Input Voltage 1 42.0V,1.5A
Criterion : B
Ambient Condition 1 20°C, 50%RH
Test Mode: ON
Test Levels (kV)
EN 61000-4-4
-0.5 | +0.5 | 1.0 | +1.0 | -2.0 | +2.0 -4.0 +4.0
L1 A A A A / / / /
L2 A A A A / / / /
Power Supply PE / / / / / / / /
Power Port of L1+L2 A A A A / / / /
=T L1+PE / / / / / / / /
L2+PE / / / / / / / /
L1+L2+PE / / / / / / / /
Signal ports / / / / / / / /

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com
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11

SURGE immunity Test
11.1 Block Diagram of Test Setup

T ik Surge Immunity EUT
Source -
Test &
] Support Units
SR T A T
0.8m

Controller Computer

(EUT: Electric Scooter)
11.2 Test Standard

EN 55024:2010+A1:2015 (EN 61000-4-5)

11.3 Severity Levels and Performance Criterion

11.3.1 Severity Level

Severity Level Open-Circu}ié\'/l’est Voltage
0.5
+1.0
+2.0
+4.0
Special

FRWN -

11.3.2 Performance Criterion: B
11.4 Test Results
PASS.

Surge test data, please refer to the following page.

Shenzhen WJT Technology Co., Ltd.
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Surge Immunity Test Results

Applicant : U SMART CO.LTD Test Date . May 24, 2019
EUT . Electric Scooter Temperature  : 20°C

M/N ;L1 Humidity 1 50%

Power Supply : 42.0V, 1.5A Test Engineer : BIll

Test Mode: ON

Level Voltage Poll Path Pass Fail
1 0.5kV t L-N A /
2 1 kV t L-N A /
3 2 kV t L-PE, N-PE / /
4 4 kV t L-N, L-PE, N-PE / /

Shenzhen WJT Technology Co., Ltd.
Website: http://www.wijt-test.com




LU J -I Page 26 of 32 Report No.: WJT190524-EMC-B-01

12 Conducted Susceptibility Test
12.1 Block Diagram of Test Setup

0.1m< L <0.3m
10 em isolation
supporter
EUT and
Support units Power PC
| CDN Amplifier Controller
|

Ground Reference Plane

(EUT: Electric Scooter)
12.2 Test Standard
EN 55024:2010+A1:2015 (EN 61000-4-6)
12.3 Severity Levels and Performance Criterion

12.3.1 Severity Level

Level Field Strength V
1 1
2 3
3 10
X Special

12.3.2 Performance Criterion: A
12.4 Test Results
PASS

Continuous conducted disturbances test data, please refer to the following page.

Shenzhen WJT Technology Co., Ltd.
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Conducted Susceptibility Test Results

Applicant : IUSMARTCO.,LTD Test Date May 24, 2019

EUT . Electric Scooter Temperature 20°C

M/N ;L1 Humidity 50%

Power Supply : 42.0V, 1.5A Frequency step 1% of fundamental

Frequency Range : 150KHz-80MHz Dwell time 1s

Test Mode: ON
Level Voltage(V) Modulated Pass Fail
(rms, unmodulated)

1 1 AM 80%, 1kHz sinewave / /
2 3 AM 80%, 1kHz sinewave A /
3 10 AM 80%, 1kHz sinewave / /
X Special / / /

Shenzhen WJT Technology Co., Ltd.
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13. Voltage dips and interruptions test
13.1 Block Diagram of Test Setup

To AC

Source Dips/Interruption EUT
and Variations &
1 Simulator Support Units
N T L 1
0.8m

4‘ Controller Computer

(EUT: Electric Scooter)

13.2 Test Standard
EN 55024:2010+A1:2015 (EN 61000-4-11)
13.3 Severity Levels and Performance Criterion

13.3.1 Severity Level

Test Level Voltage Dip and Short Duration
%UT Interruptions %UT (in period)
0.5
0 100 1
5
40 60 10
25
70 30 50

13.3.2 Performance Criterion: B&C
13.4 Test Results

PASS.
Voltage dips and interruptions test data, please refer to the following page.

Shenzhen WJT Technology Co., Ltd.
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Voltage Dips and Interruptions Test Results

Applicant : IU SMART CO.,LTD Test Date : May 24, 2019
EUT . Electric Scooter Temperature : 20°C

M/N U Humidity 1 50%

Power Supply 1 42.0V,1.5A Test Engineer : BIll

U : Vlotage dips in % UT (UT is rated voltage for the EUT)

Test Mode: ON

Level U Test duration | Phase Angle N Pass | Fail
1 100% 10ms 0/90/180/270 3 B /
3 30% 500ms 0/90/180/270 3 C /
4 100% 5000ms 0/90/180/270 3 C /

Shenzhen WJT Technology Co., Ltd.
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